
 

Page 1     

 
 
 
 
 
 
 
Training Course for operators of Effluent 
Treatment plants in textile factories 
 
 

Deutsche Gesellschaft für Internationale Zusammenarbeit (GIZ) GmbH 

 

Program on Promoting Sustainability in the Textile and 
Garment Industry in Asia (FABRIC) 
 

Guideline for Trainers and Facilitators  

 

 

 

 

 

 

 

  



 

Page 2     

  

Title of document 

Training of operators of Effluent Treatment plants in textile 

factories, Guideline for Trainers and Facilitators 

Date 

2022/10/22 

Project coordinators 

- Dr. Jürgen Hannak  

(adelphi consult, Berlin/Germany hannak@adelphi.de) 

Prepared for  

GIZ FABRIC Asia 

Prepared by 

- Dr. K. V. Emmanuel (Master Trainer) 
[...]
• Optimisation of energy in ETPs 

• Optimization of dosing chemicals 

• Optimization of the oxygen supply in 
aeration systems 

• Optimization of maintenance procedures 

• Optimization of waste and sludge treatment 

 

Power point 
presentation. 

Laptop, Projector, 
screen, markers and 
white board. 

Question & 

answers   

• Quiz by Trainer to the trainees 

• Trainees seeking clarification of sessions 
covered 

 Feedback form,  
white board, marker, 
stickers. 

Presentation 4: 
General ETP 
requirements, 
standard 
operating 
procedures  

• What makes a good ETP? 

• Requirement of personnel in ETP & their 

roles, required qualifications. 

• Career improvement program for ETP 
personnel. 

• Special roles of operator. 

• Need for an operator manual. 

• Standard Operating & Maintenance 
Procedures.   

Power point 
presentation, 
quiz slides 

Laptop, Projector, 
screen, flip 
charts/meta plan 
cards, markers, pin 
board, pin and white 
board. 

Group 
discussion  

(GD-2): 

 

• Why should the effluent be treated? 

• How important is an ETP,  why it is important 
to the industry, public and the country? 

• What are the present duties of the operator, 
what are the scope for improvement? 

• How does preparing a Standard Operating 

Procedures in your ETP will help? 
 

Group 
discussion 
format with 
questions. 

Sufficient number of 
print outs,  projector 
for showing 
questions.    

Presentation 5:  
Roles & 
responsibilities 
of operator.   

 

• What makes a good ET operator? 

• What are the tasks & responsibilities of ETP 
operator? 

• What are the usual challenges faced by an 

operator? 

• Steps to be taken before & during start-up of 
ETP operation. 

• How to prepare for a visitor to the ETP? 
 

Power point 
presentation. 

Laptop, Projector, 
screen, markers, flip 
chart and white 
board. 

Question & 

answers   

• Quiz by Trainer to the trainees 

• Trainees seeking clarification of sessions 
covered 

 Feedback form,  
white board, marker, 
stickers. 



 

Page 13     

Module 3: Primary Treatment of textile effluent 

Expected 
outcome Participants to know the details of primary treatment, objective and operation of 

physical treatment, need for equalisation, chemicals used in effluent treatment 

and control of chemical treatment 

1. This module has essentially two main parts.  The first one deals with physical treatment units including 

screening, grit remover and equalisation.  The second part deals with principle of coagulation & 

flocculation, chemicals used in primary ETP in textile sector . It also give an opportunity for the operator 

to witness a live demonstration of jar test. The salient points to be noted here include the following:  

• The program should start with a re-cap of topics covered in module-2. The result of the Work Exercise 

on Day-2 shall be discussed and any mistake corrected. 

• For the demonstration of Jar tests, it is better to get the help of a chemist.  If possible, the same can 

be conducted in a laboratory and use a standard jar test apparatus.  If the training is done in an ETP 

as an exclusive package, it can be done in the ETP laboratory. Required type of chemicals with 

varying strength may be prepared in advance to conduct the jar tests.   

• If possible, a model of equalisation tank can be made to explain the maintenance of required water 

levels in the tank.  

• Depending on the time availability, a general video related to chemical coagulation/flocculation/ 

sedimentation in textile industry which can either be sourced from YouTube may be shown to 

participants to keep their interest alive.  

• The individual work exercise on Calculation of the chemical requirement per day (ferrous sulphate, 

lime and polyelectrolyte) for a 1 MLD ETP including the required concentration of chemical slurry etc. 

may be done for each participant.  

• The trainees may be encouraged to find out videos/articles related to primary effluent treatment of 

textile wastewater from the internet and may be allowed to list out their search results as an 

information to the other participants.  

2. Handout to be given 

• Operation Control record keeping and troubleshooting of primary treatment 

 

  Session Content of the module 

Training 
material 
provided 

Type of input 
needed 

Presentation 1:  
Objective, 
function and 
details of 
primary 
treatment 

 

 

• What is primary treatment in textile effluent?  

• What are objectives of primary treatment? 

• Expected results from primary treatment? 

• Description, objective and details of screens. 

• Description, objective and details of grit 

removers. 

• Description, objective and details of equalisation 
tanks. 

• Details and objectives of chemical mixers, 
clarification. 

• Meaning of flocs and process of flocculation 

Power 
point 
presentati
on, hand-
outs 

Laptop, Projector, 
screen, flip charts, 
markers, pin 
board, pin and 
white board. 



 

Page 14     

Presentation 2:  

Details and 

operation of 

physical 

treatment 

 

• Function of primary treatment units. 

• Details of various type of screens, objective and 
operation. 

• Manually cleaned & mechanically cleaned 

screens. 

• Different types of grit remover and their details. 

• Details of equalisation, units for aeration/mixing. 

• pH control : need, details and systems 

Power 
point 
presentati
on. 

Laptop, Projector, 
screen, markers 
and white board. 

Work Exercise 
(WE-2)   

• Calculate the ferrous sulphate, lime and 
polyelectrolyte  requirement/day for a 1 MLD ETP 
for dosages given.  

• Calculate the chemical slurry concentrations for 

the above chemicals 

Individual 
exercise 

Work sheets are 
given with 
baseline 
information. Also, 
projected in 
screen. 

Presentation 3:  

Details and 

operation of 

chemical 

treatment 

• Chemical treatment units   

• Mixing, coagulation and flocculation. 

• Units in chemical preparation and mixing. 

• Floatation and dissolved air floatation. 

• Different kind of settling process. 

• Different kind of settling units : clarifier, hopper 

bottom units, tube settlers/lamella clarifiers. 
 

Power 
point 
presentati
on. 

Laptop, Projector, 
screen, markers 
and white board. 

Question & 

answers   

• Quiz by Trainer to the trainees 

• Trainees seeking clarification of sessions 
covered 

 Feedback form,  
white board, 
marker, stickers. 

Presentation 4:  
Control of 
primary 
treatment 

• Control of manually cleaned & mechanically 
cleaned screens. 

• Do’s & Don’ts of screening. 

• Control of equalization, maintaining levels & 
aeration. 

• Do’s & Don’ts of equalisation 

• Control of chemical dosing/solids separation.  

• Do’s & Don’ts of chemical treatment. 

• Details, operation and control of filters 

Power 
point 
presentati
on, quiz 
slides 

Laptop, Projector, 
screen, flip 
charts/meta plan 
cards, markers, 
pin board, pin and 
white board. 

Presentation 5:  
Jar tests   

• Jar tests- need and objectives. 

• How to conduct jar tests? 

• How to modify the treatment based on jar tests. 

• Frequency of jar tests. 
 

Power 
point 
presentati
on. 

Laptop, Projector, 
screen, markers, 
flip chart and 
white board. 

Demonstration 
of jar test   

(DM-1) 

 

• The instructor will conduct jar tests using actual 
effluent and coagulant chemicals, demonstrate 
settling operations. 

• Model tabulation of jar test results and selection 

of chemicals. 

• Model selection of chemical dosages. 
 

Live 
demonstr
ation 

Jar test 
apparatus, 
chemical 
solutions, stirrer, 
stop watch and 
assistants for 
demo. 

 

 

 

 

 



 

Page 15     

 

Module 4: Visit to a Primary ETP for textile effluent 

Expected outcome 
Participants to get first-hand information on how a primary ETP is 

operating. They are expected to collect the information given in 

feedback form and submit the same on conclusion of visit. 

General Information 

 

• Name of the Factory 

• Address/Location 

• Type of process 

• Effluent discharged to 

• Capacity of the ETP 

• Land area used for ETP 

• Consultant for the ETP 

• Supplier of the ETP 

• Resource person & ETP contact person 
 

 

B.  OBSERVATIONS IN ETP 

 

Section of ETP Parameter 

Effluent collection lines, 

Type:  underground pipe/covered channel/uncovered channel 

Manholes:  numbers, covering material (RCC slab/Steel cover)  

Cleaning : Manual/mechanical 

Screens 

N. of manual screens, bar size ( mm) 

Frequency of cleaning 

No. of mechanical screen,  pore size (mm),   

type of screen (drum/ brush/mechanical bar) 

quantity of screenings collected. 

Raw effluent collection 

Collection tank : present/absent 

type (circular/rectangular)   

Volume (m3) and retention time (hrs) 

Raw effluent pumps 

Type of pumps (centrifugal/submersible) 

Numbers (working/standby) 

Capacity: m3/h,  motor power, kilowatt 

   
Equalisation tank 

type (circular/rectangular)   

Volume (m3) and retention time (hrs) 

type of aeration system (surface/submerged) 

Diffuser: type (disc/tubular),  Nos. 

Diffuser sheet material:  

any dead spots? If yes how much surface area is dead (%) 

Any coarse bubbles/torn diffusers 

Water levels maintained, 

Aerator/Blower: type, nos., capacity (kilowatt) 

Equalised effluent transfer 
pumps 

Type of pumps (centrifugal/submersible) 

Numbers (working/standby) 

Capacity: m3/h,  motor power: HP 

Pumping control : manual / level switch/ automatic 

Chemical treatment 

coagulant type & dosages (ppm) 

flocculant type & dosages (ppm) 

Polyelectrolyte : used/not used, dosage (ppm) 

slurry concentration of each chemical (%) 

How many tanks for each chemical dosing ( one or two) 



 

Page 16     

Retention time of flash mixer & flocculator (mins) 

MoC of mixer (MS / SS), grade of steel: 

Dosing control system. : manual/automatic 

pH maintained at inlet of primary settling:  

Primary settling 

System type: circular clarifier/hopper bottom settling/tube settler (lamella)    

rotational speed (if it is clarifier),   

Retention time (minutes) 

surface loading rate (m3/m2/day) 

Material of construction of walkway and handrails : (MS/ SS/Concrete) 

sludge evacuation frequency (one in ….hrs) 

Sludge concentration (%) 

Polishing treatment 

Present/absent 

Type 

No. of units and details. 

Sludge Thickener 

 Present/absent:  

System type : with mechanism/without mechanism 

Retention time of sludge : hrs 

Percentage of inlet sludge and thickened sludge (%) 

Sludge dewatering   

Mechanical system/ sludge drying beds/Not present 

No. of units and details (capacity of unit or total area of sludge drying beds) 

Solids content : inlet slurry, dewatered cake (%) 

Usage of any conditioning chemical : Name  & dosage 

Feed pumps : nos., capacity and pressure. 

Quantity of dewatered sludge per day (kg) 

Sludge maturation 

Present /absent 

Period of sludge storage (months) 

Moisture content in sludge after maturation (%) 

Final disposal method 

Laboratory 

In house lab - Present/absent: 

Tests conducted: pH, TSS, TDS, BOD, COD, colour,  

Other parameters tested: 

Bacteriological tests, if any: 

Heavy metal tests, if any 

Online monitoring 
Present/absent: 

If yes, what are the parameters tested online 

ETP control 
Manual /automatic/semi-automatic 

If not manual, details of control system 

Record keeping 
 

How many records are maintained:  Just give the type of records maintained 
(e.g Flow, Operational timings of equipment, chemical records, sludge 
details, effluent quality parameters etc.) and not details. 
 

 

 

 

 

 

 

 

 

 

 



 

Page 17     

Module 5: Secondary Treatment of textile effluent 

Expected 
outcome Participants to know the principle of biological treatment, details of anaerobic & 

aerobic treatment, objective and operation of biological treatment, microbiological 

variants used in biological treatment,  common anaerobic & aerobic treatment,  need 

for aeration in aerobic treatment,  importance of environmentally favourable 

conditions for bacterial growth.   

1. This module has essentially three main parts.  The first one deals with general biological treatment where 

the principles of biological treatment is explained, type of biological treatment discussed and anaerobic 

treatment systems.  The second part deals with types of aeration systems with their advantages and 

disadvantages. The third part deals with the most common biological treatment, i.e., activated sludge as 

well as control of activated sludge treatment systems.  
 

The salient points to be noted here include the following: 

• The program should start with a re-cap of topics covered in module-3. The result of the Work Exercise 

on Day-3 too shall be discussed and any mistake corrected. Thereafter, the feed- back form submitted 

by the trainees based on the ETP visit shall be collected for evaluation.  

• If possible, it will be interesting to organise a microscopic examination of activated sludge.  Normally 

an operator would not have  any experience in observing bacteriological activity through microscope.  

• Depending on the time availability, a general video related to biological treatment n textile industry 

which can either be sourced from YouTube or any other educational platform may be shown to 

participants to keep their interest alive.  

• The individual work exercise on calculation of the biological control status including F/M in aeration 

tank and SVI of activated sludge. 

• The trainees may be encouraged to find out articles related to secondary effluent treatment of textile 

wastewater from the internet and may be allowed to list out their search results as an information to 

the other participants.  

• A live demonstration of checking of sludge volume in 30 minutes may be conducted by the trainer to 

give hands-on experience on the biological treatment.  

2. Handout to be given 

• Operation Control  Biological Treatment 

• Problems and Solutions in biological treatment 

  Session Content of the module 

Training 
material 
provided 

Type of input 
needed 

Presentation 1:  

Introduction to 

biological 

treatment  

 

• What are the different kind of biological treatment 
processes? 

• How does biological process works, what happens to 
the organics? 

• What are the common anaerobic systems? 

• Principle of different anaerobic units including lagoons, 
high rate digestors, filters, UASB 

• Anaerobic treatment systems tried in textile effluents 
and their effectiveness. 

• What are the common aerobic systems? 

• Principle of different aerobic units trickling filter, MBBR, 
RBC,  ASPs, Aerated lagoons, SBR. 
 

Power 
point 
presentati
on, hand-
outs 

Laptop, 
Projector, 
screen, flip 
charts, 
markers, pin 
board, pin and 
white board. 



 

Page 18     

 

Presentation 2:  

Aeration 

devices and 

systems  

• Aeration, why & how? 

• What are the common aeration devices, type of 
aerators: surface & submerged. 

• Floating aerators: construction, operation, pros & 

cons. 

• Fixed surface aerators: unit design, operation, pros & 
cons. 

• Cage rotors: unit design, operation, pros & cons. 

• Jet aerators: unit design, operation, pros & cons. 

• Principles of submerged aerators, blower design. 

• Ejectors/aspirators: unit design, operation, pros & 

cons. 

• Turbine aerators: unit design, operation, pros & cons. 

• Deflected air bubbler: unit details, operation, pros & 
cons. 

• Diffused aeration systems: unit design, operation, 

different bubble types, pros & cons 

• Summary, selection of right type of aeration.   

Power 
point 
presentati
on. 

Laptop, 
Projector, 
screen, 
markers and 
white board. 

Group 
discussion  

(GD-3): 

 

(a) Why is anaerobic treatment not so popular in textile 
effluent treatment? 

(b) What is the difference between suspended growth and 
attached growth treatment units? 

(c) List five aerobic treatment systems.  
(d) What are the common submerged aeration systems?. 